


# Test Report

Report No.	KS1-QM1704-43	Lot No.	170317001268		
Product	Welding Cable 16mm <sup>2</sup> (A Grade)	Date of Issue	2017.03.17		
Buyer	SONG MA VIET JOINT STOCK COMPANY	Inspector	장혜성	Page	1/1
No.	Test Items	Unit	Spec.	Test Result	Remarks
1	Appearance	-	Visual and touch test	no defects	
2	Diameter of Conductor	mm	(0.20 ± 0.003) mm	0.200	
3	Overall Dimension of Insulation	mm	N/A	-	
4	Shield Braid	-	N/A	-	
5	Thickness of Sheath	mm	min. 2.0 mm	2.18	
6	Overall Dimension	mm	(9.5 ± 0.5) mm	9.94	
	Surface Marking				
	Ⓢ KS C IEC 60245-6 60245 KS IEC 81 16mm <sup>2</sup> KISEONG (WCT) CE MADE IN KOREA =0000M= 2017				
Appraisal			Approval		
<b>Pass</b>			KISEONG CABLE, INC. / QM Team  Geon Yun / Team manager		